£pRad95
| Wessrs ngn & Tawse Limited, s

%paﬂmat 49 Mwndo
_Dundees o

‘3554(«:0)

oz v 471 e e N e
i

L Order | Boiler Test | : 1
| No, § No. Now DESCRIPTION. 3

=
i
i

B30 6734 | ? ™ Twoe Corrugated fumu.§

M Deighton Section, |

INSPECTION CERTIFICATE FOR FURNACES.
WILLIAM BEARDMORE & COY. LTD.
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Tested and Inspected by

';:Representatives at our Parkhead Works, and Material and Workmanship found satisfactory.
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